
 

 

Environmental and Social Impact Assessment (Draft) 

 
 
 
 
 
 
March 2018 
 
 
 

THA: Chonburi Power Plant Project 

(Part 1 of 6) 
 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

Prepared by Gulf SRC Company Limited for the Asian Development Bank. 
 
The environmental and social impact assessment report is a document of the borrower. The 
views expressed herein do not necessarily represent those of ADB's Board of Directors, 
Management, or staff, and may be preliminary in nature. Your attention is directed to the Term 
of Use section of this website. In preparing any country program or strategy, financing any 
project, or by making any designation of or reference to a particular territory or geographic 
[...]
RNP/ENV/RT5703/P2810/CH3  Page 3-51 

 Chon Buri Province area 
     East Water uses water from Nong Kho and Bang Phra 
reservoirs (the latter is reserved from Bang Pakong river) and distributed to users in Chon 
Buri Province. In the future, Chon Buri users will have access to water distributed via Khlong 
Phra Ong Chai Chaiyanuchit-Bang Phra pipeline and privately operated reservoirs. This will 
result in more raw water access to users in Chon Buri and demand in water from Nong Pla 
Lai will decrease.  

 East Water raw water specifications 
    The specifications of ≥aw wate≥ f≥om East Wate≥’s Nong Pla Lai 
pumping station are detailed as shown in Table 3.9-4. 
 

TABLE 3.9-4 
SPECIFICATIONS OF RAW WATER AT NONG PLA LAI PUMPING STATION  

FROM JANUARY - SEPTEMBER 2015 
Parameters Unit Min.-Max. Standard values 

pH - 7.30-8.34 5.0-9.0 

DO mg/l 3.52-5.92 œ4.0 

BOD mg/l <1.0-2.6 Œ2.0 

COD mg/l 10-15 - 

Turbidity NTU 2.36-8.15 - 

Conductivity us/cm 187-238 - 

Colour Pt-Co 7.38-11.53 Natural 

Calcium mg/l as CaCO3 30-39 - 

Magnesium mg/l as CaCO3 4-17 - 

Chloride mg/l 14-26 - 

Total Ion mg/l 0.06-0.23 - 

Manganese mg/l 0.05-0.27 Œ1.0 

Nitrate Nitrogen mg/l 0.02-0.22 Œ5.0 

Sulfate mg/l 10.21-22.29 - 

Silica mg/l 1.38-11.80 - 

Total Suspended Solid mg/l 3-14 - 

Dissolved Solids mg/l 120-148 - 

Total Alkalinity mg/l 50-65 - 

Grease & Oil mg/l <2.0 - 

Total Phosphate mg/l 0.03-0.06 - 

Phosphate mg/l 0.09-0.18 - 

Total Kjeldahl Nitrogen mg/l 0.31-0.84 - 

Ammonia Nitrogen mg/l <0.01 Œ0.5 

Copper mg/l <0.01 Œ0.1 

Zinc mg/l 0.01-0.03 Œ1.0 

Fluoride mg/l 0.20-0.42 - 

Detergent mg/l <0.01 - 



Sriracha Power Plant Project   Environmental Impact Assessment Report 

 

RNP/ENV/RT5703/P2810/CH3  Page 3-52 

TABLE 3.9-4 (CONT’D) 
SPECIFICATIONS OF RAW WATER AT NONG PLA LHAI PUMPING STATION FROM 

JANUARY THROUGH SEPTEMBER 2015 
Parameters Unit Min.-Max. Standard values 

Carbonate Hardness mg/l as CaCO3 43-50 - 

Non Carbonate Hardness mg/l as CaCO3 <1 - 

Salinity g/kg 0.06-0.08 - 

TOC mg/l 4.78-8.83 - 

Arsenic mg/l 0.0025-0.0032 Œ0.01 

Barium mg/l <0.05-0.09 - 

Cadmium mg/l <0.02 Œ0.005 

Chromium (6+) mg/l <0.01 Œ0.05 

Lead mg/l <0.01 Œ0.05 

Mercury mg/l <0.0005 Œ0.002 

Nickel mg/l <0.01 Œ0.1 

Selenium mg/l <0.0005 - 

Silver mg/l <0.01 - 

Sodium mg/l 15.03-20.56 - 

Cyanide mg/l <0.001 Œ0.005 

Phenol mg/l <0.001 Œ0.005 

Fecal Coliform MPN/100ml 49-490 Œ4ุ000 
Source : Eastern Water Resources Development and Management PCL, 2015  

 

  (b)  Raw water from Hemaraj Eastern Seaboard Industrial Estate 

   The Hemaraj ESIE receives water from East Water sourced from Nong 

Pla Lai reservoir via Nong Pla Lai-Nong Kho pipeline at a rate of 95,565 m3/day. A portion 

of the water received is distributed to our project while the remainder are held at its storage 

pond where is located near by the potable water production facility – covering an area of 

approximately 60 rai (96,000 m2) - on the north side of the industrial estate. There is one 

raw water pond with a capacity of 70,000 m3. It is used to produce potable water and 

distributed throughout the industrial estate. (Source: Hemaraj Eastern Seaboard Industrial 

Estate, 2015) 

 (2) Water usage rate 

  Maximum water usage in the project in case of natural gas is used equals to 

63,000 m3/day and in case of diesel is 47,23้ m3/day. Maximum water usage for each 

system is shown in Table 3.9-5 and detailed as follows:  

   

  



Sriracha Power Plant Project   Environmental Impact Assessment Report 

 

RNP/ENV/RT5703/P2810/CH3  Page 3-53 

TABLE 3.9-5 

MAXIMUM WATER USAGE DURING OPERATIONAL PERIOD 

Order Application 
Natural gas as 

fuel1/ (m3/day) 

Diesel as fuel2/  
(m3/day) 

Objective 

1. Raw Water Supply comprises 63,000 47,239  

 - Raw water being treated in Water Pre-

Treatment Plant for further use in the 

power plant  

62,618 46,857  

 - Irrigation 382 382 Irrigation 

2. Water from the Water Pre-Treatment 

Plant comprises 

63,2163/ 47,455  

 - Sludge Cake 5 4 Sludge cake will be 

disposed of by 

approved third-party. 

 - Cooling water makeup 60,560 44,810 Make up for 

evaporation loss and 

vent from water 

cooling system. 

 - Quenching water for HRSG blowdown 310 300 To reduce 

temperature of water 

vented from HRSG for 

recirculation in the 

cooling system. 

 - Potable Water 30 30 For utilities and 

consumption in the 

power plant. 

 - Water Treatment Plant (for 

demineralized water) 

2,311 2,311  

3. Water Treatment Plant comprises 2,311 2,311  

 - Demineralized water in the 

demineralized water storage tank. 

1,700 1,700  

 - Re-use water sent back to water pre-

treatment plant. 

598 598  

 - Send wastewater to neutralization pit. 13 13  

4. Demineralized water storage tank 

comprises 

599 5,615  

 - Demineralized water for gas turbine 

water injection to control nitrogen 

oxide levels. 

0 5,074 Gas turbine water 

injection is used to 

control nitrogen oxide 

levels in diesel fuel 

combustion exhaust. 

 - Laboratory use 5 5 Pure water for 

laboratory use. 



Sriracha Power Plant Project   Environmental Impact Assessment Report 

 

RNP/ENV/RT5703/P2810/CH3  Page 3-54 

TABLE 3.9-5 (Cont’d) 
MAXIMUM WATER USAGE DURING OPERATIONAL PERIOD 

Order Application Natural gas as 

fuel1/ (m3/day) 
Diesel as 

fuel2/  
(m3/day) 

Objective 

4. Demineralized water storage tank 

comprises (continue) 

   

 - Sampling water through Sampling Rack 70 70 Sampling water quality 

from steam generating 

using sampling rack. 

 - Make up water from water steam cycle 

drains) 

180 180 To make up for water loss. 

 - Make up water for HRSG Blowdown 344 286 To make up for HRSG 

blowdown. 

5. Water going into the steam generator 

comprises 

654 480  

 - Make up water for HRSG Blowdown 344 286 To make up for HRSG 

blowdown. 

 - Quenching water for HRSG Blowdown 310 300 Quenching water to cool 

down HRSG blowdown 

water for reuse. 

6. Water in cooling system 61,304 45,540  

 - Cooling Water Makeup 60,560 44,810 Make up water for 

evaporated water from 

cooling system 

 - Re-use cooling water from various 

systems 

744 730  

Total water usage in the power plant 63,000 47,239  

Remarks:  1/ Maximum water usage in case of using natural gas as a fuel at 100 % load. 

 2/ Maximum water usage in case of using diesel oil as a fuel at 100 % load. 

 3/ No.2 include more water from water pre-treatment plant than No.1 due to difference in reuse water 

ิapproximately 598 m3/day) from the water treatment plant 

 

 

  (a) Water cooling system 

   The water cooling system uses water to compensate for water losses 
due to evaporation in the cooling tower. The cooling system is designed to recirculate 
water 5 times in order to keep the levels of Total Dissolved Solids (TDS) in drainage water 
from cooling tower at no more than 1,300 mg/l as stipulated in the Environmental Impact 
Mitigation and Preventive Measures of Hemaraj Eastern Seaboard Industrial Estate. 



Sriracha Power Plant Project   Environmental Impact Assessment Report 

 

RNP/ENV/RT5703/P2810/CH3  Page 3-55 

   Water usage for the cooling system is 61ุ304 m3/day. It includes 60ุ560 
m3/day of water from the primary water treatment and 744 m3/day from recirculated water 
from the condensate system, excess sampling water and quenching water from the HRSG. 
  (b) Demineralized Water, Potable Water and Service Water  
   Approximately 344 m3/day of demineralized water is used for the HRSG. 
Approximately 180 m3/day is used for other steam circulation systems. Approximately, 70 
m3/day will be collected as sampling water. Approximately, 5 m3/day is for laboratory use. When 
diesel is used as fuel, demineralized water will be used to control nitrogen oxide levels. The 
demineralized water used for this purpose is retrieved from its own dedicated tank and not 
involved in overall water use. Approximately 30 m3/day of potable water will be used for 
consumption. Another 310 m3/day of potable water will be used as quenching water for 
HRSG.  
 (3)  The project’s raw water pond 
  Sriracha Power Plant Project will receive 63,000 m3/day of raw water from 
Hemaraj Eastern Seaboard Industrial Estate and stored in one raw water pond with a 
capacity of 189,000 m3. 
  Raw water from Hemaraj Eastern Seaboard Industrial Estate will be held at 
the raw water pond prior to water pre-treatment system. In some cases, the raw water will 
not be held at the raw water pond but sent directly to the water treatment facility. Should 
the water level be too low in the raw water pond, additional raw water will be ordered 
from Hemaraj Eastern Seaboard Industrial Estate until sufficient level is reached. 
  The location of the raw water pond is indicated in Figure 3.3-1 and the cross 
section of the raw water pond is shown in Figure 3.9-4. Included are the calculations for the 
water pond in the project as Appendix 2G. 
 (4) Water treatment system 
  The project’s water treatment system is divided into two procedures: 
water pre-treatment and water treatment using demineralization system as shown 
following details: 
  (a) Water Pre-treatment System 
   Suspended sediments in raw water will be separated by adding 
coagulants comprising ferric chloride and polymer causing suspended solids to sink to the 
bottom in the clarifier tank. These suspended solids have now become sludge at the 
bottom of the clarifier tank before being pumped out to undergo a thickener process to 
reduce its volume. Thickened sludge will then be dewatered using belt filter press while 
the water from this process will be recirculated for reuse in the clarifier tank. Approximately 
5 tons/day of dried sludge will be collected before being transported for proper disposal 
in accordance with the Notification of Ministry of Industry B.E. 2548 re: Disposal of Wastes 
and Discarded Materials or outsourced to industrial waste disposal company licensed by 
the Department of Industrial Works. 
 



Sriracha Power Plant Project   Environmental Impact Assessment Report 

 

RNP/ENV/RT5703/P2810/CH3  Page 3-56 

 

FIGURE 3.9-4 : THE CROSS SECTION OF THE RAW WATER POND 



Sriracha Power Plant Project   Environmental Impact Assessment Report 

 

RNP/ENV/RT5703/P2810/CH3  Page 3-57 

   Moreover, during water treatment, sodium hydroxide is added to the 
water to adjust its pH level and allowing for sedimentation. 
   A portion of water from the pre-treatment system will be used in the 
cooling tower while the remainder will go to a filtering tank to further separate suspended 
sediments. Afterwards, the water will be stored in one of 4,200 m3 service water tank ready 
to be distributed to other systems such as the water treatment system (for demineralized 
water), utility water and potable water system. 
   The water pre-treatment system has production capacity of 3, m3/h or 
72,000 m3/day which is sufficient for use in the whole project which is calculated to require 
a maximum of 62,618 m3 of water. The water pre-treatment system comprises two 
clarifiers, each with a capacity of 1,500 m3/h.  
   Calculations for the water pre-treatment system is shown as Appendix 2H 
and calculations for the sufficiency of water storage is shown as Appendix 2I. 
  (b) Water Treatment Plant 
   Details of the water treatment plant or a water demineralization system 
are as follows. 
   To produce demineralized water, it uses water from the water pre-
treatment system and send it through a reverse osmosis (RO) process with an addition of 
sodium metabisulfite to rid of excess chlorine in the water, and also, an antiscalant agent 
is added to prevent scaling on the RO membrane. Water that has undergone RO process 
is sent to mixed bed ion exchange unit to further demineralize water. The resultant water 
will be stored in the 6,600 m3 demineralized water storage tank for 2 tanks. Demineralized 
water is used in various systems such as the HRSG blowdown system, water injection for gas 
turbine to control NOx levels when diesel oil is used as fuel, etc. 
   Wastewater from the water treatment system comprises wastewater 
from the mixed bed ion exchange and is pumped into a neutralization basin to adjust pH 
level. Wastewater from the neutralization basin will then be discharged into the central 
wastewater treatment system of the Hemaraj Eastern Seaboard Industrial Estate. Prior to 
discharge, the wastewater will be checked for qualities as per standard set by the Hemaraj 
Eastern Seaboard Industrial Estate. 
   The water demineralization system has a production capacity of 1,800 
m3/day – sufficient for use in the project which requires a maximum of 1,700 m3/day of 
demineralized water. The water demineralization system key components are the two set 
of reverse osmosis systems, each with a capacity of 1,800 m3/day. However, each reverse 
osmosis unit take turns to run for 48 hours period at a time.   



Sriracha Power Plant Project   Environmental Impact Assessment Report 

 

RNP/ENV/RT5703/P2810/CH3  Page 3-58 

   Calculations for the demineralized water treatment system is shown as 
Appendix 2H and calculations for the sufficiency of demineralized water storage is shown as 
Appendix 2I.  
 (4)  Water consumption in the power plant 
  From preliminary estimation in case using natural gas as a fuel, maximum 
water consumption is 63,000 m3/day and on diesel scenario the water use is 47,239 
m3/day. The water mass balance diagram running the power plant using either fuel is 
shown on Figure 3.9-5 through Figure 3.9-7 and on Figure 3.9-8 through Figure 3.9-10 in 
which water consumption can be described in brief as follows:  

 Raw water is pumped into the water pre-treatment at a rate of 62,618 
m3/day for natural gas scenario and 46,857 m3/day for diesel scenario. 
The raw water is pumped from the 189,000 m3 raw water pond for pre-treatment.  

 After pre-treatment, the water will be distributed for use as follows: 
- In case using natural gas as a fuel, pre-treated water will be sent 

to the water cooling system (at a rate of 60,560 m3/day), potable 
water system (30 m3/day), HRSG Blowdown Tank (310 m3/day) and 
water demineralization plant (2ุ311 m3/day).   

- In case using diesel fuel as a fuel, the pre-treated water will be 
sent to the water cooling system (at a rate of 44ุ810 m3/day), 
potable water system (30 m3/day), HRSG Blowdown Tank (300 
m3/day) and water demineralization plant (2ุ311 m3/day). 

 After receiving pre-treated water from the pre-treatment plant, the 
water will be demineralized in the water treatment plant. The 
demineralized water will be used as follows: 
- In the natural gas cycle, demineralized water will be stored in the 

demineralized water tank at a rate of 1ุ700 m3/day to standby for 
distribution to the laboratory (5 m3/day), make-up for sampling (70 
m3/day), make-up for steam cycle drains (180 m3/day), make up for 
HRSG blowdown (344 m3/day) with reserve in the demineralized 
water tank (1,101 m3/dayี. 

- In the diesel cycle, demineralizes water will be pumped in at a 
rate of 1,700 m3/day before sending to the laboratory (5 m3/day), 
make-up for sampling (70  m3/day), make-up for steam cycle drains 
(180 5 m3/day). Drains from the steam cycle and other drains are 
of similar rates between natural gas and diesel cycle), but the key 
difference is GT water injection system to control nitrogen oxides 
(5ุ074 5 m3/day). 















Sriracha Power Plant Project   Environmental Impact Assessment Report 

 

RNP/ENV/RT5703/P2810/CH3  Page 3-65 

3.9.3 DEMINERALIZED WATER 

 The p≥oject’s wate≥ t≥eatment plant has a maximum production capacity 
approximately 1,800 m3/day. Demineralized water from the water treatment plant will be 
held in the demineralized water storage tank. Production of demineralized water will 
depend on which fuel is being run: natural gas or diesel. This is described in Figure 3.9-5 
through Figure 3.9-7  and Figure 3 . 9- 8  through Figure 3 .9-10 . The production for each 